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Hoop-wrapped composite cylinders with steel liner for the on-board storage of
compressed natural gas as a fuel for automotive vehicles
Y5 ) B 5 Hoop-wrapped composite cylinders type: CNG2-G-356-80-20B

B3/ i Filling medium: CNG
Hil] 385 14 A 3 4% 5 Manufacturing licence number: __TS2210K24-2018

#ili A7 Manufacturing company: Anhui Clean Power Energy Co.. Ltd.
7 4it5 Batch No.: DRD168 #illi&s H # Manufacturing Date: 2017.12

7= AR AEAC S Standard: _GB24160-2009
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7 Remark : A< 4l & 4% 28 42 03 1 A A 8 F #1 5 This batch hoop-wrapped composite cylinders don’t
contain following number: 001 (F72EPEfERIE). 002 CP9PHMEBEIRTE) 1590 b R ARTED o
Wi MU GB24160-2009 (S FRHERLE , A AEER A0SR SV = 73 U LA b AN A TR A, DB A R i
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1 FEHAREE Main technical data
AMTAEES (MPa) 50 KERIE S (MPa) -
Nominal WP Hydrostatic TP
AFRER (L) %0 AERIE S (MPa) st
Nominal Volume Leakage TP
WL AFE 4 (mm) shg
Liner OD
2 FEARFE Main Material
25 Type ZHE -5 Name BS . Mk Type
AAR#1# Liner Material 30CrMo TCAEME ®356X5. 5
#4141 ¥} Fiber Material BT Y E6DR17-1200-380
W AE#EL Resin Material MM R NPEL 128
3 PIEATRME: RS> Liner Material Chemical Composition
Ju# Element C Si Mn Cr Mo S 4 S+P Ni Cu
HHAFME% | 026~ | 0.17~| 040~ | 080~ | 0.15~ | < <
AQL 034 | 037 | 070 | 1.0 | 025 | 0.020 | 0.020 SRR 0 |

PhrdE%

0.31 | 0.28 0.60 1.00 | 0.18 | 0.005 | 0.009 | 0.014 0.04 0.14
Actual Content

4 J1%1%fit Mechanical Property
4.1 WHAFEF Liner Material

JE ARG EE
L AL 7 il 3 i
% miH i Yield WA AR 7 Bend
: Tensile Strength Elongation Impact value "
Inspection Item Strength Rea 180
Rm (MPa) A (%) akv (J/em?)
(MPa)
A kidE AQL | =800 <880 =1700 =14 B/h=28 | FH=35
Pas
Sl 4 R G
854 780 14.5 65 68 Acceptance
Actual Results




L AR ) VAT IR 44 F)/Anhui Clean Power Energy Co., Ltd. LD-BD-JP-09
4.2 £T4E/R a5 A48 Fiber/Resin Composite
85670 H Inspection Item | $ji4i 3R Tensile Strength 6/MPa JZIE B )52 B Shear Strength Ts/MPa

HRFRIE AQL =900 =13.8
S 45 B Actual Results 1194.7 1264.8 1257.3 30.6 44.6 25.4

5 PHEAMIK A Liner Metallographical Inspection

B R Jli % 7 1% FE Decarburized Layer, mm
Microscopic Structure HPEE Outside P BE Inside
7] :k % (K44 Tempered Sorbite 0.26 0.14

6 P JIEL A K B Check the dissection of liner bottom

SEMITBR R T 42 4 B 44T 5 G2 4 4 2
7 AKHAFER R Bursting Test
7.1 AJH Liner

#i’5 Serial No.: 002 HRAMJE 77 Bursting Pressure: 31.26 MPa

HE 1 Shape of crevasse: JIMEARHS, TR,
7.2 Jfidih Cylinder ;
%' Serial No.; 159 #RB IE 77 Bursting Pressure: 54.59 MPa

##1% 11 Shape of crevasse: YWMEA, FTRH

8 Wi K /U9 X% Ambient Temperature Pressure Cycling Test
GRS 5 Hoop-wrapped composite cylinder No.:  /
¥ [ 77 LR Maximum Cycling Pressure: __/
3K F)F B Minimum Cycling Pressure: _ /

G 45 Testing Results:
ik i) 1R /2 /

Ambient Temperature inflating cycling to {__times, cylinder has no leakage and no burst..

ZHE = SR B ANRIG & GB24160-2009 FRAEM R, &4,
After inspection and tests, Products of this batch are according to the requtrements of GB24160-2009 and
acceptables 2
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